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Package leaflet: Information for the user

Olmedine HCT® 40 mg/10 mg/25 mg film-coated tablets

olmesartan medoxomil/amlodipine/hydrochlorothiazide

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. }
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. [t may harm them even if their signs of iliness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet N

1. What Olmedine HCT is and what it is used for

2. What you need to know before you take Olmedine HCT
3. How to take Olmedine HCT

4. Possible side effects

5. How to store Olmedine HCT }

6. Contents of the pack and other information

1. What Olmedine HCT is and what it is used for

Olmedine HCT contains three active substances called olmesartan
medoxomil, amlodipine (asamlodipine besilate) and hydrochlorothiazide.
All three substances help to control high blood pressure.

- Olmesartan medoxomil belongs to a group of medicines called
“angiotensin-I| receptor antagonists”, which lowers blood pressure by
relaxing the blood vessels. }

- Amlodipine belongs toa %roup of substances called “calcium channel
blocklers”. Amlodipine also lowers blood pressure by relaxing blood
vessels.

- Hydrochlorothiazide is one of a group of medicines called thiazide

diuretics (“water tablets”). It lowers blood pressure by helping the

body to get rid of extra fluid by making your kidneys produce more
urine.

The actions of these substances contribute to decrease your blood

pressure.

Olmedine HCT is used for the treatment of high blood pressure:

inadult Batients whose blood pressure is not adequately controlled on

the combination of olmesartan medoxomil and amlodipine taken as
fixed-dose combination, or

in patients, who are already taking a fixed-dose combination of

olmesartan medoxomil and hydrochlorothiazide plus the amlodipine

asa sm%le tablet or a fixed-dose combination of olmesartan medoxomil
and amlodipine plus hydrochlorothiazide as a single tablet.

2. What you need to know before you take Olmedine HCT

Do not take Olmedine HCT if:

- you are allergic to olmesartan medoxomil, to amlodipine or a

special group of calcium channel blockers (the dihydropyridines) to

hydrochlorothiazide or to substances similar to hydrochlorothiazide

(sulfonamides) or to any of the other ingredients of this medicine

(listed in section 6). If you think you may be allergic talk to your

doctor before taking Olmedine HCT.

you have severe kidney problems. )

you have diabetes or impaired kidney function and you are treated

with a blood pressure lowering medicine containing aliskiren.

you have low potassium, low sodium, high calcium or high uric acid

(with symptoms of gout or kidney stones) levels in your blood that

have not got better when treated.

you are more than 3 months pregnant. (It is also better to avoid

Olmedine HCT in early pregnancy - see section “Pregnancy and

breast-feeding”).

you have severe liver problems, if bile secretion is impaired or

drainage of bile from the gall bladder is blocked (e. g. by gallstones),

or if Kou are jaundiced (yellowing of the skin and eyes).

- you have a J)oor blood supply to your tissues with symptoms such
as low blood pressure, low pulse, fast heartbeat or shock (including

cardiogenic shock, which means shock due to severe heart troubles).

you have very low blood pressure.

the blood flow from your heart is slow or blocked. This may happen

if the blood vessel or valve that takes blood away from your heart

becomes narrow (aortic stenosis). ;

you have a low heart output after a heart attack (acute myocardial

infarction). Low heart output may make you feel short of breath or

have swelling in your feet and ankles.

Do not take Olmedine HCT if any of the above applies to you.

Warnings and precautions ) )
Talk to your doctor or pharmacist before using Olmedine HCT.

Tell your doctor if you are taking any of the following medicines used to

treat high blood pressure:

- an ACE-inhibitor (for example enalapril, lisinopril, ramipril), in
particular if you have diabetes-related kidney problems,

- aliskiren.
Your doctor may check your kidney function, blood pressure, and
the amount of electrolytes (e.g. potassium) in your blood at regular
intervals.
See also information under the heading “Do not take Olmedine HCT if:"

Tell your doctor if you have any of the following health problems:

Kidney problems or a kidney transplant.

Liver disease.

Heart failure or problems with your heart valves or heart muscle.

Severe vomiting, diarrhoea, treatment with high doses of “water

tablets” (diuretics) or if you are on a low salt diet.

- Increased levels of potassium in your blood. ‘

- Problems with your adrenal glands (hormone-producing glands on top
of the kidneys).

- Diabetes.

Lupus erythematosus (an autoimmune disease).

Allergies or asthma.

Skin reactions such as sunburn or rash after being in the sun or using

a sunbed.

If you have had skin cancer or if you develop an unexpected skin lesion

during the treatment. Treatment with hydrochlorothiazide, particularly

long term use with high doses, may increase the risk of some types of

skin and lip cancer (non- melanoma skin cancer). Protect your skin

from sun exposure and UV rays while taking Olmedine HCT.

Ifyou experienced breathing or lung problems (including inflammation

or fluid in the lungs) following hydrochlorothiazide intake in the past.

If you develop any severe shortness of breath or difficulty breathing

after taking Olmedine HCT, seek medical attention immediately.

Contact your doctor if you experience any of the following symptoms:

- diarrhoea that is severe, persistent and causes substantial weight
loss. Your doctor may evaluate your symptoms and decide on how to
continue your blood pressure medication. }

- decrease in vision or eye Fam. These could be symptoms of fluid
accumulation in the vascular layer of the eye (choroidal effusion) or
an increase of pressure in your eye and can happen within hours to
weeks of taking Olmedine HCT. This can lead to permanent vision
impairment, if not treated.

As with any medicine, which reduces blood pressure, an excessive drop
in blood pressure in patients with blood flow disturbances of the heart
or brain could lead to a heart attack or stroke. Your doctor will therefore
check your blood pressure carefully.

Olmedine HCT may cause a rise in blood fat levels and uric acid levels
(the cause of gout — painful swelling of the joints). Your doctor will
probably want to do a blood test from time to time to check these.

It may change the levels of certain chemicals in your blood called
electrolytes. Your doctor will probably want to do a blood test from time
to time to check these. Signs of electrolyte chanFes are: thirst, dryness
of the mouth, muscle pain or cramps, tired muscles, low blood pressure
(hypotension), feeling weak, sluggish, tired, sleepy or restless, nausea,
vomiting, less need to pass urine, a rapid heart rate. Tell your doctor if
you notice these symptoms.

If you are due to have tests for parathyroid function you should stop
taking Olmedine HCT before these tests are carried out.

You must tell your doctor if you think that you are (or might become)
pregnant. Olmedine HCT is not recommended in early pregnancy, and
must not be taken if you are more than 3 months pregnant, as it may
cause serious harm o your baby if used at that stage (see section
“Pregnancy and breast-feeding”).

Children and adolescents (under 18)
Olmedine HCT is not recommended for children and adolescents under
the age of 18.

Other medicines and Olmedine HCT

Tell your doctor or pharmacist if you are taking, have recently taken or

m\éht take any of the following:

- Other blood pressure lowering medicines, as the effect of Olmedine
HCT can be increased. Your doctor may need to change your dose
and/or to take other precautions:

If you are taking an ACE-inhibitor or aliskiren (see also information
under the headings “Do not take Olmedine HCT if:" and “Warnings
and precautions”). )

- Lithium (a medicine used to treat mood swings and some types of
depression), used at the same time as Olmedine HCT may increase
the toxicity of lithium. If you have to take lithium your doctor will
measure your lithium blood levels.

- Diltiazem, verapamil, used for heart rhythm problems and high blood

ressure.
ifampicin,  erythromycin, clarithromycin, tetracyclines or
sparfloxacin, antibiotics used for tuberculosis and other infections.

- St. John's wort (Hypericum perforatum), a herbal remedy for
treatment of depression. )

- Cisapride, used to increase food movement in the stomach and gut.

- Diphemanil, used to treat a slow heartbeat or reduce sweating.

- Halofantrine, used for malaria.

- Vincamine IV, used to improve circulation to the nervous system.

- Amantadine, used for Parkinson’s disease.

- Potassium supplements, salt substitutes containing potassium, “water
tablets” (diuretics), hegarin (for thinning the blood and prevention of
blood clots), ACE inhibitors (for blood pressure lowering), laxatives,
steroids, ~adrenocorticotrophic hormone  (ACTH), - carbenoxolone
(a medicine used to treat mouth and stomach ulcers), penicillin G
sodium (also called benzylpenicillin sodium, an antibiotic), certain

ain killers such as acetylsalicylic acid (“aspirin”) or salicylates.
sing these medicines at the same time as Olmedine HCT may alter
the levels of potassium in your blood. -

- Non-Steroidal Anti-Inflammatory Drugs (NSAIDs, medicines used to
relieve pain, swelling and other symptoms of inflammation, including
arthritis), used at the same time as Olmedine HCT may increase the
risk of kidney failure. The effect of Olmedine HCT can be decreased
by NSAIDs. In case of high dosages of salicylate the toxic effect on
central nervous system may be increased.

- Sleeping tablets, sedatives and anti-depressant medicines as using
these medicines together with Olmedine HCT may cause a sudden
drop in blood pressure when standing up.

- Colesevelam hydrochloride, a drug that lowers the leve! of cholesterol
in your blood, as the effect of Olmedine HCT may be decreased. Your
doctor may advise you to take Olmedine HCT at least 4 hours before
colesevelam hydrochloride.

- Certain antacids (indigestion or heartburn remedies) as the effect of
Olmedine HCT can be slightly decreased.

- Certain muscle relaxing medicines such as baclofen and tubocurarine.

- Anticholinergic agents such as atropine and biperiden.

- Calcium supplements.

- Dantrolene (infusion for severe body temperature abnormalities).

- Simvastatin, used to lower levels of cholesterol and fats (triglycerides)
in the blood.

- Medicines used to control your body’s immune response (such as
tacrolimus, sirolimus, temsirolimus, everolimus and cyclosporine),
enabling your body to accept the transplanted organ.

Also, tell your doctor or pharmacist if you are taking, have recently taken

or might take any of the following medicines to:

- Treat certain mental health problems such as thioridazine,
chlorpromazine, levomepromazine, trifluoperazine, cyamemazine,
sulpiride, amisulpride, pimozide, sultopride, tiapride, droperidol or
haloperidol.

- Treat low blood sugar (e. g. diazoxide) or high blood pressure (e. g.
beta- blockers, methyldopa) as Olmedine HCT can affect how these
drugs work. o .

- Treat heart rhythm problems such as mizolastine, pentamidine,
terfenadine, dofetilide, ibutilide or erythromycin injections.

- Treat HIV/AIDS (e. g. ritonavir, indinavir, nelfinavir).

- Treat fungal infections (e. g ketoconazole,
amphotericin).

- Treat heart problems such as quinidine, hydroquinidine, disopyramide,
amiodarone, sotalol, bepridil or digitalis.

- Treat cancers such as amifostine, cyclophosphamide or methotrexate.

- Increase blood pressure and slow heart rate such as noradrenaline.

- Treat gout such as probenecid, sulfinpyrazone and allopurinol.

itraconazole,
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- Lower blood fat levels such as colestyramine and colestipol.
- Lower blood sugar such as metformin or insulin.

Tell your doctor or pharmacist if you are taking, have recently taken or
might take any other medicines.

Olmedine HCT with food and drink
Olmedine HCT can be taken with or without food.

Grapefruit juice and grapefruit should not be consumed by J)eople who
are taktn% Olmedine HCT. This is because Frapefrwt and grapefruit
juice can lead to an increase in the blood levels of the active ingredient
amlodipine, which can cause an unpredictable increase in the blood
pressure lowering effect of Olmedine HCT.

Take care when drinking alcohol while you are taking Olmedine HCT as some
people feel faint or dizzy. If this happens to you, do not drink any alcohol.

Elderly

I you are over 65 years of age your doctor will regularl* check your blood
pressure at any dose increase, to make sure that your blood pressure does
not become too low.

Pregnancy and breast-feeding

Pregnancy
You must tell your doctor if you think that you are (or might become)
pre nant. Your doctor will normally advise you to stop taking Olmedine
CT before you become pregnant or as soon as you know you are pregnant
and will advise you to take another medicine Instead of Olmedine HCT.
Olmedine HCT is not recommended during pregnancy, and must not be
taken when more than 3 months pregnant as it may cause serious harm
to your baby if used after the third month of pregnancy.

If you become pregnant during therapy with Olmedine HCT please inform
and see your physician without delay.

Breast-feeding
Tell your doctor if you are breast-feeding or about to start breast-feeding.
Amlodipine and hydrochlorothiazide have been shown to pass into breast
milk in small amounts. Olmedine HCT is not recommended for mothers,
who are breast-feeding, and your doctor may choose another treatment for
you if you wish to breast-feed.

If you are pregnant or breast-feeding, think you may be pregnant or are
planning to have a baby, ask your doctor or pharmacist for advice before
taking this medicine.

Driving and using machines

You may feel sleepy, sick or dizzy or get a headache while being treated
for your high blood pressure. If this happens do not drive or use machines
until the symptoms wear off. Ask your doctor for advice.

3. How to take Olmedine HCT

Always take this medicine exactly as your doctor or pharmacist has told
you. Check with your doctor or pharmacist if you are not sure.

- The recommended dose of Olmedine HCT is one tablet per day.

- The tablet can be taken with or without food. Swallow the tablet with
some fluid (such as a glass of water). The tablet should not be chewed.
Do not take the tablet with grapefruit juice.

- If possible, take your daily dose at the same time each day, for example
at breakfast time.

If you take more Olmedine HCT than you should
If you take more tablets than you should you may experience low blood
pressure with symptoms such as dizziness, fast or slow heart beat.

If you take more tablets than you should or if a child accidentally swallows
some go to your doctor or nearest emergency department immediately
and take your medicine pack or this leaflet with you.

Excess fluid may accumulate in your lungs (pulmonary oedema) causing
shortness of breath that may develop up to 24-48 hours after intake.

If you forget to take Olmedine HCT )
If you forget to take a dose take your normal dose the following day as
usual. Do not take a double dose to make up for a forgotten dose.

If you stop taking Olmedine HCT
It Is important to continue to take Olmedine HCT unless your doctor tells
you to stop.

If you have any further questions on the use of this medicine, ask your
doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not
everybody gets them. If side effects do occur they are often mild and do
not require treatment to be stopped.

Although not many people may get them, the following two side effects
can be serious:

Allergic reactions with swelling of the face, mouth and/or larynx (voice
box) together with itching and rash may occur during treatment with
Olmedine HCT. If this happens stop taking Olmedine HCT and contact
your doctor immediately.

Severe tight—headedness or fainting because Olmedine HCT can cause
the blood pressure to fall too low in susceptible individuals. If this
happens stop taking Olmedine HCT, contact your doctor immediately and
lay down flat.

Frequenci not known: If you experience yellowing of the whites of the
eyes, dark urine, itching of the skin, even if you started therapg with
Olmedine HCT Ionger time ago, contact your doctor immediately who
will evaluate your symptoms and decide on how to continue your blood
pressure medication.

Olmedine HCT is a combination of three active substances. The following
information firstly gives the other side effects reported so far with the
combination Olmedine HCT (besides those already mentioned above)
and, secondly, those side effects, which are known for each of the
separate substances or when two substances are given together.

To give you an idea of how many patients might get side effects, they have
been listed as common, uncommon, rare and very rare.

These are the other side effects known about so far with Olmedine HCT:

If these side effects occur they are often mild and you do not need to
stop your treatment.

Common

(may affect less than 1 in 10 people)

Upper respiratory tract infection; sore throat and nose; urinary tract
infection; dizziness; headache; awareness of heartbeat low blood
pressure; nausea; dlarrhoea constlpatlon cramps; joint swelllng feeling
more of an urge to pass urine; weakness; ankle swelling; tiredness;
abnormal laboratory values.

Uncommon )

(may affect less than 1 in 100 people)

Dizziness on standing up; vertigo; fast heartbeat; feeling faint; redness
and warm feeling of the face; cough; dry mouth; muscular weakness;
inability to get or maintain an erection.

These are the side effects, which are known for each of the separate
substances or when two substances are given together:

They may be side effects for Olmedine HCT, even if they have not been
seen so far with Olmedine HCT.

Very common
(may affect more than 1 in 10 people) Oedema (fluid retention).

Comm:

(may affect less than 1 in 10 people)

Bronchitis; stomach and %ut |nfect|on vomiting; increased blood
sugar; sugar in uring; confusion; feellng sleepy; visual disturbance
(including double vision and blurred vision); runny or stuffy nose; sore
throat; difficult breathing; cough; abdominal pain; heartburn; stomach
discomfort; flatulence; pain in the joints or bones; back pain; skeletal
pain; blood in the uring; flu-like symptoms; chest pain; pain.

Uncommon

(may affect less than 1 in 100 Feople
Reduced number of a type of blood cells known as platelets, which
can result in bruising easily or a prolonged bleeding time; anaphylactic
reactions; abnormally reduced appetite (anorexia); problems sleeplng
|rr|tab|t|ty, mood changes including feeling anxious; feeling “down” or
depressed; shiver; sleep disturbances; distorted sense of taste; loss of
consciousness; reduced sense of touch; tingling sensations; worsening
of shortsightedness; ringing in the ears %tinnitus); angina (pain or
uncomfortable feeling in the chest, known as angina pectoris); irregular
heart beat; rash; loss of hair; allergic inflammation of the skin; redness
of skin; pu é)hsn spots or patches on the skin due to small haemorrhages
(purpura); discolouration of the skin; red itchy bumps (hives); increased
sweating; itching; eruption of the skln skin reactions to Ilght such as
sunburn or rash; muscle pain; problems to pass urine; feeling urge to
pass urine at night; breast enlargement in men; decreased sexual
deﬁire;tswelltng of the face; feeling unwell; weight increase or decrease;
exhaustion.

Rare

(may affect less than 1 in 1,000 people)

Swollen and sore salivary glands; reduced number of white cells in the
blood, which could increase the risk of infections; low red blood cell
count (anaemia); bone marrow damage; restlessness; feelln% uninterested
(apathy); fits (convutsmns) objects you look at appearing yellow; dry eyes;
blood clots (thrombosis, embollsm) fluid accumulation in the lun S;
pneumonia; inflammation of blood vessels and small blood vessels in the
skin; inflammation of the Pancreas; yellowing of the skin and eyes; acute
inflammation of the gall bladder; symptoms of lupus erythematosus such
as rash, joint pains and cold hands and fingers; severe skin reactions
including intense skin rash, hives, reddening of the skin over your
whole body, severe itching, bllstenng, geelmg and swelling of the skin,
inflammation of mucous membranes (Stevens Johnson Syndrome, foxic
epidermal necrolysis), sometimes Ilfet.hreatening; impaired movement;
acute kidney failure; non-infectious kidney inflammation; poor kidney
function; fever.

Ve Rare
may affect less than 1 in 10,000 people)
High muscle tension; numbness of hands or feet; heart attack;
|nf ammation of the stomach thickening of the gums; blockage in the
ut; inflammation of the liver.
cute respiratory distress (signs include severe shortness of breath, fever,
weakness, and confusion).

Not Known
(frequency cannot be estimated from the available data)

Decrease in vision or eye pain (possible signs of fluid accumulation in
the vascular layer of the eye (choroidal effusion) or acute angle-closure
%Iaucoma

rembling, rigid posture, mask-like face, slow movements and a shuffling,
unbalanced walk.
Skin and lip cancer (Non-melanoma skin cancer).

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes
any possible side effects not listed in this leaflet. By reporting side effects
you can help provide more information on the safety of this medicine.

5. How to store Olmedine HCT
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the
C?lttt?nt' bott{% and blister after EXP. The expiry date refers to the last day
of that month.

Do not store at temperatures above 30°C.

Do not throw awa%/ any medicines via wastewater or household waste. Ask
your pharmacist how to throw away medicines you no longer use. These
measures will help protect the environment.

6. Contents of the pack and other information

What Olmedine HCT contains
- The active substances are olmesartan medoxomil, amlodipine (as
amlodipine besilate) and hydrochlorothiazide.
Each film-coated tablet contains 40 mg olmesartan medoxomil, 10 mg
amlodipine (as amlodipine besilate) and 25 mg hydrochlorothiazide.

- The other ingredients are:
- Tablet core: pregelatinized com starch, croscarmellose sodium,
cellulose mycrocristalin and magnesium stearate.
-Film coat: polyvinyl alcohol, polyethylene glycol/macrogol, titanium
dioxide (E 171), talc and red iron oxide.

What Olmedine HCT looks like and contents of the pack
Oblong, biconvex, pinkish, scored on one side and with the logo “t1" on
the other side, film-coated tablet.

The tablets are packaged in aluminium-aluminium blister packs
containing 28 film-coated tablets (7's blister x 4).

Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Olaz-Chipi, 10 - Pohgono Industrial Areta
31620-Huarte (Navarra) - Spain

This leaflet was last revised in July 2022.

This is a Medicament

- Medicament is a product which affects your health and its
consumption contrary to instructions is dangerous for you.

- Follow strictly the doctor’s prescription, the method of use and the
instructions of the pharmacist who sold the medicament.

- The doctor and the pharmacist are the experts in medicines, their
benefits and risks.

- fDo not by yourself interrupt the period of treatment prescribed
or you.

- ([j)o not repeat the same prescription without consulting your
octor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

s o) Sloglse sdds Il & il
dalzs g0l B parke YO /azdo Ve /podde £+ (3 ow i3] Oadabl

W35 935lS 93 /imadshel /s suS e O fussh o

o Ologle o gsios WY elgull 136 Jslis § eud) b Glisy &1l 8 il oda 1,31

(51850 g3el 3 Ul glios add 8 il odgy Badiol @
el o ol JLuls g5 dlial gl bl 9IS 15

4 53 U dglie &b b 040161 SO O] 5 i o2 o)l Gl U] S (655 08 3] &) dhass M8 cadd ellel o olsall 1in (a0l @
€ gl S50 8 il 03 § dzphe s dlatows duile BT T QS adas Jucal) of ol piaald &l BT glelde b 13] @

8 il oda Obgize

Aol o155 o los J go 23] Gatshsl 58 Lo -)
3 g 03] ksl Jsls U5 4 e Lo =¥

3 g 03] gaehsl plasiial &b de )l -¥
Alaznk) Lol BV €
0

N

G o o8] Oaoebsl 0350 &S -
S Olaglras dulsll Slgion -

Gl e by 98 (UL ysmin Gomall Jolibl p g - (o2l diloY ] @3
el 0 dmlil 55T ]S85 (e p3 Ol Jes

b s ol § liasSI S5kl ams S stns s ] elll 13 (g2 a3

oda dmlik 5T (] Cds e po Olas] Jas o)l elie by u85 (Ol 5 SIYL
o35 odl] Glizs caasll 1ol I Gstans 3 Olps Ergio ladle o
Pl Ja) pul b plasils dyy dyid Ly Slals Eigams wodlasll

Ol cJakedlls ool § A g Jgasdly ccmilly gl Hgmdlly (paasall

130 35 e el 5T B B duime B335 sl § &k pes sl
2V oda elils C;A.b

Caond @B ol Bl sllss i) Sllas] el o pss Of g2 8kl G OIS 13]
Ol Y odgy pldll U3 g i3] Guieksl Jsks oe i3l

el ¥ () phhiss gl) Ja 5529 § (e CuS 13 b 6565 Oz
3ol 13] sl Y5 ecdodl G JY1 Ul A1 & G v 23] Gauebsl Jlasials
oin § Wlastal Jlo § ik Gl Ty 5o Godbs OF atonkl (o €31 B3 ellos 853
(elo s desdl” b (g 1) Al L)

(Lol VA oo JST) (ysdal by JlabsYt
Lele VA g 093 W15 LY U3 G G g 3] Oaobsl Jstins uath ¥

SAY Lgo¥ mo ¥l
Ol dazoekl (3o 511550 Lalolos of &1 &90Y Jsbiss S 13) Joeadl 5l el s
Lol
o 059] bl Usmio @8lity O oS G cpull il Lkl 5,53 5ol -
A OV § 55T L85 ol 331 515 de ol puss U] el Zlis 8.5
S31) (S Bolo 1 e gm0 Jgoedl o 3¥ il ol Jsliss oS 13)
3 "B SV § G (v i3] ekl Sl ¥ gl Cos 3ol Ooloslall
("OlblasYls Ol il
95 3 (O sl pamyg ml b SLLE M) pusead slso) pasiall +
sl 839,00 i OIS 13 pseial] duods 33L5 Ul G o ] Oeebsl @ dalasiial
ad § podalll Obstue by candall psiud @ sl
Ol o Jume pllanl pas OIS g3 Slodsitnd OIAI (sall by eaibalss -
) bass glisds 2l
copoluS ol8 sew 9 ASl 56 51 Graeng 2338 51 uvmsw:' 51 ol +
REESCIINYY §)>t t|y|5 Mt t&lzl (up.m; Lz Clslas [eLt)
Sl ) ozl Lt Sl Ml ol (LsEtk] o)) sz ol & -
slnallg Basll Usls plebal &S o Bol3) pusied G g ol ©
G5l 3] o sl 5T LAl Ol b Juse (plass) gl pasied gl cdoiloiss +
LM ) pasiad il Rl
el ezl J gel Byl Uso et pasind gHI IV gellad -
(e i) DS s oo ) pusiad I ool -
I5a2) "olebl ol B1" cpomubisdl e §525 I bl S cpgraliod] OMeSo +
Jsobl pa53¥) Slacte (ol Ol o Bglls pall bl 23 Gl (Usel
i Gge )l Sl gl Ol (p) i (plasl gVl Gradisesd
C)“ ol Basbl z)s [ eM 5193) 85w gus)lS (ACTH) &y,laSUl duzl)
szl glleasy iz el Ll Bz 5 3Lae) pid50 & bty (o)
981 98 SN Ldl 51 (") e L) G e (Y1 OUSh sy
Olistun 135 Jl G v 03] Gaebsl ge S8 s & d9oY oda plusal
eled § psealisdl
9 o) doasnll &55315 (NSAID'S) s sl 8 gl Slolas -
ol § pasiad I (olabl Qlgdll el § Lo olgd 6,23 31 sYy ehstls
oIS Ll Loy yhs Bobj J] S @08 4 «§ (g i3] oebsl ze B
U &G v 03] oeeksl Jsmia pade Ladsyeadl s OLIY Shlas ol oo
S rasll Sladl e aldl 156 w3 03 (Ol s dlle Ol sk
0 3] Gpiehsl o lpalusital (533 3 QLISYI ol g Baghly dosdl ol S +
B3yl wie pull ko § Golae izl Ssus I G
69525 @ & U S S5 (a2 paind Jlis (plhnd 5 2 )5iS 93de0 ¢
Jsbiy e eloaiy 98 .3 v U25] o2kl ool Bl Bass Gl Jgmdkl ads ]
B3V e Olelo @l pYdead S aayslSpam sl U8 G g 23] Goehsl
sais ] $35 5 (Buskl & pg cagll ik D9ol) Adgesdl Slolas yasy -
wiadb Sy § (oo 53] paeksl Jgmie
005552553 dsiSh Uie CMasll els Y pudend I dygsY pasy -
oot dls oYl Jie oSl olatl slshl -
porad S OVaSo
(pizd) 8) 0 A3 & ) Ll OVl ) i palinies) (o fls o
Ol pslzdl) 952015 Js e s Slsias paisd pusid B3le (fliwliass o
ol & (@5
o3ads B Jie) Chourd Luslib) Dyl § pSoal) dousiiad) 903 o
o 0 454 Lon (O29mslSims vsndd sl osad s osad s
903k gasdl

5o 911530 gtlsls ol AW L5081 Uslis S 13) Jupall of Conall sl L]

I Gl lslis oF Lok

3l nesid sl (323le9,3slS T cilysd 1 ie) Bodos duiad Sl sl gl +
IRVPTCTPM PEVS PRV PRVEYDELI PRVEW R DRSS NI DRSS YN ER P
(Usknslle sl ddsnss ol sl s

Ly Ol ol 1020) @i bl pll bad 5l (AuS s 1) paksad) pull lakd g
3oV ok Joe T § 15WI G (g (23] cassbsl Olb b (bsalits 5

ST ol @l sl el ol ea¥giell idie) ] olis C¥Lin Y -
(ons oY) sl aekssnd) o sl adiad sl

5 8652 tie) duuiShI Aol pals doMio /g il =kl 9= ol g -
-(5:8Laals sl 8lous]

(o s5sal T Js30sST 5] 5T Jo3bsS S :ie) dy yhadll ggumll g

PYRRWAPRPORRVR PRURVER FIRVS I PRVRT I S EN -2 AL O -P9 S
RISV N Y PRVSSON Y PSFPON I PSPV

(LS st o) tsolinsdslSiw o (oxtusiand 100) &l pull plys¥l g3+

(g yolysdl 1 0ie) il Oy pb Jusme (plisils pul s glis § gl

(Usasusll sl Qsilisdlsw sl cpuinsn die) guddl gl

(Ustacd S sl ool s $SU1 o) pl) & 90 Olygiune Gads +

() 5uiY ol (o9l i) pll S b+

Ol dosnl o ol T30 Latlslis o 6,21 dygol Uslis S 18] Juwall sl ol 51

lyJsles

Wlostal 2195 Galog G g 5] Dokl 9o Lo -3

JungS 50 O Skl o DB Slsa S e § g 23] spaeks] 53

Slsbl 0 gaez aslud W 3LEsrlS 910 (Cubews rmdslel 8190 ) cnadsbols

A el s st § oSl § dNI

M e GlsLag” 8 8 4y90Y o e gazma ] o g 3n O skl oz +
Aygal dis Y1l UMy pll haied (i e oy S U1 GBI i Y

Jasy ool I Ol O g d83,2L) Skl (e dsgazme ] gudslel oz
Aygedll &Y ol JY5 G pull lakd ks e Loyl geoslel

Lyl Jodl Olong 58 Blall o degame U] WilSsrsiSsykem o +
calsl] § pund] Basls DM (o pl baids jads e dasmys ("olkl ool 317)
ST g e Usdl 53 LIl U1 U3 e B513)1 Sl ged) e
e Lok gais § slshl ol ©I0 paud
i el haied ) G (g i3] aebsl slss pusaiad

U5l wis E31S 8jpa paad pull s § oSell 0 Y (il oLl o4 s -
3l dle g2l sama e S50 § lan Guaslels duasuSsise OB uksl G JS

JensuS e OB skl o de yodl Sasma oo dmdlly O3l g 2 M) 5+
Oe ) Samma Lo 5T ols o Bas0 & pdsbel ge wilansSapnas
Sols 0 Sx90 & w3LnslS ik me radolels ussuS e O skl

G g0 5] okl sl S 4 ez Lo ¥

I OVl § G g 5] Oaosbsl Jslis ¥

Y 5T crsolel 51 oS s 3 skl 83Uk el o Gl S 13 +
oLl 5l el 9340 QU LS ) oS S5 Ol e Sl gozme
Y 5T (SIasebshladl) wy3lisrslS ayaen 8ol dgslill o5k ol ayildsssSapna
ol o a5 b Wit S 13] (T o & k) elsall Lin GBS o
3 g0 9] okl Usls U8 el ) oz

T § ks Sl e 5 S 18] -

Gaitea <lsuy dizlne @59 £ISU) &i::b;@ Iskis 51 g Sl 05,56 Llas S 13) -
StV B3ls e ggim pull ha)

Sstus g5 ) sl @all & pssosall of ewu,m St pliss] e Gl S 13 -
0553 5l gl BloY (Bl el sopk @e) pll § elisodl pans 5l sl lSII
elsll 13y ¥l g sl wis s b s (1§ Olgan

IV G g 23] ekl s iz Lol Lakd) 48] B dusll 358 Cles 3] +
(glo Vs doodl puud J3l" - Jacdl (o J5YI Al A

g ol laams ol aall 18] OIS 13] 5l U & 8 s USLie (oo 3l S 13] +
131 91 (B4 & Olsas 3979 (ammay S usw ) 83541 5o ]l oy pas
(ol Al 5l o) shaall Llad cus

dieo 21l ysal e iVl J) pll 50 ABIS &S Ugos pute (e Gl SIS 13
s daall U3 § Le )l S 5 de g ] plisly el i plasdl
() § b hs O¥ie 3929 s dosall sy

@l bk § Wk plasdl ge Gl S 18] -

Ssoall elogll ey lowis &S Suomys ale] sf Gl o pull 3895 ey Copuy
(e 0L 1 35) Taes il e Ty pall ooy S U1 ploall 5

dlas § ol eliiol) L do Y (o ) asmy LB elol § Lolasul Gles CS 13 -
el & posiy el T udizl] § Bedy Bl slo] (plasl & e 08 (L)
e Sls
dlele OV 0ds (o 1 Babil 13] G g 3] absl Jskis ¥

OlblasWg & o]

3 v 35] asbsl Jslis U3 Jasall T s J) G

@b pll ks 3 AW dy5oY) Jslis S 13] el 51

Lolss (U nels o g oIl i) paiSsuzsSl Jsmhl 0350 ke clss «
o Sl ey s o LIS & OWo Gl S 13]

3 (poebisdl Je) Olid s unS s pull bads U il g el pamedy 16

ahitie 4ty OI R e bl pull

"G e 05 saehsl elsd Uslim V' Olsis o B3 Y5l Sleslell Lyl L)

A dmall OISEL o T ol OIS 13] eluas 55T

IS delyy Cund ol SN § OWCe

) S g

] dlae of Call Sloloo § ¥ Sgas ol Bl § 5908

51 (Usdl ©153) oLkl ol BT 0 85 Sl o ¥l 1 Ln,wn PURTREATPER
t)ln)ll dadsia 4513e dwo g5 SIS

) pll @ poralisdl Ol glisy

(U1 el § 8352 5bl o gl dmtill susll) dy aSUl susll § O¥co

o $Sll B e

(3130 delib) ol ol aol) dojlead) duslosd! L5301

o)) ol dewlusd -

1 puaddd B el sy el priall T uadd) B dilol o el S¥elis +
“guad plom elwl

2B e el Dyl ST Bles el Cxb 1] 5 Aol Gl g i3 (e Cano) 3]
Ll Ol dyshll bl e gl Lols capildssiSsyn Ssle g3kl @03
AGVekl 8 aledl Ol ) oLy el Gl w153 sy BloYl s 3oL
21 838 I duoritl B8 ¥ o5 sl (2 201 o Sl Doloons 63
3 v 5] Oaabsl <lsw

(0501 & g o OtV &S & Le) &1 ol pudial] § USLie (e Gl S 13]
o pudisl] § s Bud 3o Gl S 13] g2 lbl & w3LiyslS spm Ul asy
a9l o ducl Blisll b6 o o 23] (taksl 3l s i) § dogmo

A Y e 6 de & gl 15] 59l e Slaaday ]

ok el (3 0390 G Wogmde T8 vy dogh 88 psay iyt gl +
oV his 5ol Jsls dlolse &S 3l s o2l £

dsls L) 65130 Lol 6T OVl 0din 5555 08 . cnsdll & 1 T &5 )1 § cams
DY el Gy a3y el s g5 ,Y ol (L) pLas V) pl) Glegll elaall
dulo Jéis) J] S 6051 B89« G g 23] deehsl Jols oo galul J] Olels
adle pas Ul § @ils Uiy padl

Pzl 535 03 @ b pull ks pais § daasall 6,2V dssY ols il

b of il & el 3805 & OLlhsl sulall @4 s pull hks & ball

Ay o) pul) bakd oy el o show g S 5l 4 doj Esu

SN pl ebysdl paems Ol Glgtus § 83L) G gu 035 Gadeksl o 25






